Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



Undine Texas Environmental, LLC (CN604519330) proposes to operate Marigold Wastewater
[...]
areas of the state. It is intended to apply to new activities; major changes at existing plants, facilities,
and processes; and to activities which are likely to have significant interest from the public. This
preliminary screening is designed to identify applications that will benefit from an initial assessment
of the need for enhanced public outreach.

All applicable sections of this form should be completed and submitted with the permit or registration
application. For instructions on how to complete this form, see TCEQ-20960-inst.

Section 1. Preliminary Screening

New Permit or Registration Application
|:| New Activity - modification, registration, amendment, facility, etc. (see instructions)

If neither of the above boxes are checked, completion of the form is not required and does not
need to be submitted.

Section 2. Secondary Screening

IE’ Requires public notice,
EI Considered to have significant public interest, and
[Klk Located within any of the following geographical locations:

Austin

Dallas

Fort Worth

Houston

San Antonio

West Texas

Texas Panhandle

Along the Texas/Mexico Border

Other geographical locations should be decided on a case-by-case basis

If all the above boxes are not checked, a Public Involvement Plan is not necessary.
Stop after Section 2 and submit the form.

Public Involvement Plan not applicable to this application. Provide brief explanation.

This application is not for an industry which typically has significant public interest

TCEQ-20960 (02-09-2023) Page 1 of 4




Attachment A-4

Madera Wastewater Treatment Facility




Attachment A-5

Madera Wastewater Treatment Facility




PROPOSED WASTEWATER TREATMENT PLANT SITE

WITH BUFFERZONE
PROPOSED DISCHARGE POINT

Ez_m.ww/w\wﬂf \\
£

o\ 3L

i s | =
I | g

| —

7 — : - @ DOWNSTREAM LANDOWNER
0 400 800




1.

10.

13.

16.

DANIEL, JONATHAN &
SABRINA

902 BEL AIRE DR
ROSWELL NM 88201-7713

EBANKS, DRYL
28135 FM 1485 RD
NEW CANEY TX 77357-7965

PORTER, CONNIE JOE & VIDA
LEE

28068 SEVEN SISTERS RD
NEW CANEY TX 77357-7228

THE BOBBY R CASEY
ENDOWED FUND FOR NEW
CANEY ISD

21580 LOOP 494

NEW CANEY TX 77357

SANTOS, ISMAEL & MELISSA
POOL

21000 MCGAGER DR

NEW CANEY TX 77357-7812

MARTINEZ, JOSE A &
CONSUELO

27614 COACH LIGHT LN
NEW CANEY TX 77357-7126

11.

14.

EAST FORK LLC
21481 TOWERGUARD DR
KINGWOOD TX 77339-2143

PHOENIX RES LLC (677555)
PO BOX 1161
HUMBLE TX 77347-1161

POLK, LIZ

20237 MONDAY HARGROVE
RD

NEW CANEY TX 77357-7239

GHALAYINI, HEDIAN
4027 LONGWOOD DR
BAYTOWN TX 77523-4204

ANSLEY, ARLEN RJR &
BRANDY M (337259)

27621 LANTERN LN

NEW CANEY TX 77357-5230

3.

12.

15.

JETT, RUFUS
28140 SEVEN SISTERS RD
NEW CANEY TX 77357-7230

KROLCZYK, FRANCES
28096 SEVEN SISTERS RD
NEW CANEY TX 77357-7228

WHITENER-MCGUIRE, ELLEN
CASEY

20231 MONDAY HARGROVE
RD

NEW CANEY TX 77357-7239

WALKER, FRANKLIN D &
REBECCAM

19905 WILLABY RD

NEW CANEY TX 77357-7211

MIRANDA, CRISTINA
26769 BURNING TREE
NEW CANEY TX 77357-7107



Attachment A-6

Madera Wastewater Treatment Facility




YUoN

NOILYOO1 34HNLOId @

004

0SE

— LNIOd 39dVHOSIQ Q3S0d0oyd
3LIS INVId INJNLVIHL ¥ILVMILSYM 03S0d0o¥d




Al!]!JB;I Juowieal] J91eMI]SEAN BIBPEIA|

/- Judwydeny




APPLICANTS PROPERTY
AND WASTEWATER
TREATMENT PLANT SITE
AND 150' BUFFERZONE

~—153.1"—=

HH——1 55,1 —r
O

CO—=—150.1"—=

~—151.2

O

AREA SERVED

———
0 45' o0
North

PHASE Ill BUFFERZONE




APPLICANTS PROPERTY
AND WASTEWATER
TREATMENT PLANT SITE
AND 150' BUFFERZONE

AREA SERVED

—
0 45 20

North

PHASE Il BUFFERZONE




APPLICANTS PROPERTY
AND WASTEWATER
TREATMENT PLANT SITE
AND 150' BUFFERZONE

~—153.1" —=

185.1"—»r

AREA SERVED

——T———

[¢] 45' 90

Narh

PHASE | BUFFERZONE




Attachment A-8

Madera Wastewater Treatment Facility




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:
Agency Receiving SPIF:
Texas Historical Commission __U.S. Fish and Wildlife
__ Texas Parks and Wildlife Department __ U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: Undine Texas Environmental, LLC

Permit No. WQO0O EPA ID No. TX

Address of the project (or a location description that includes street/highway, city/vicinity,

and county):
The facility will be located approx. 0.5 miles n of the intersection of 99 and Willaby

TCEQ-20971 (08/31/2023) Page1of3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr

First and Last Name: Jeff Goebel

Credential (P.E, P.G., Ph.D., etc.):

Title: Consultant

Mailing Address: 32002 Pattys Landing

City, State, Zip Code: Magnolia TX 77354

Phone No.: 713-724-9321 Ext.: Fax No.:
E-mail Address: texaswater@sbcglobal.net

2. List the county in which the facility is located: Johnson

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

The property is not publicly owned

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify

the classified segment number.
To Casey gully thence to East Fork of the San Jacinto River

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is

required in addition to the map in the administrative report).
Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
X Proposed access roads, utility lines, construction easements
O Visual effects that could damage or detract from a historic property’s integrity
O Vibration effects during construction or as a result of project design

X Additional phases of development that are planned for the future

O Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page2of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):
None

2. Describe existing disturbances, vegetation, and land use:
Trees

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:
Not known

4. Provide a brief history of the property, and name of the architect/builder, if known.
Not Known

TCEQ-20971 (08/31/2023) Page3of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




— _ |
= - | CAMBRIDGE BLYD o /
YT . —— Py
i = 3
3 £ i YORK > e
kR | (g o s
H g 3 ST Y 7 -
g b: z a t | P (&) G' SOMERSET P 39
=] % __‘§ e« /__,...J 3 - =TT C? N
> 1 R a [ & S SUSSEX ™\
= x ] / ¢ 7 a -
2 = =il Big Carter z 3
= 2 sy Little Y GLouCESTER <]
A ~Rond f =il e — z
) - JEeTy S i ] A =
YORKSHIRE | R Carter Pond X\ ESSEX =

—

/ PEACH CREEK DR \
/

=5 3 LANTERN LN 1\
o Z|  BURNING TREE |
[ z T :
&3 3 & ROYAL/COACH DR
= w - =7
I~ z S| 5| SPANISH OAKSDR _ o 7/
o 3 3| E ) SADDLE ROCK LN | / ;
==ig 3 COACHLIGHTIN Y\ )
g R B L '
5 |7 PROPOSED WWIP SITE AND APPLICANTS PROPERTY
i 4
\“ o /" = 2 -l :
\\ WA Mz E \ S PROPOSED DISCHARGE F:myrg
aveor \ x| | E| g i
(Y] 8 5
T o E [}
WARELLA DR g e \
S B | River Cem

Jf

AN

LAZY CREEK DR -~
CHINQUAPIN LN

JDLEWILDE ROADWAY

]

IDLE: GLEN'ROADWAY

a

DIPPING LN

PIN OAK RD

)(36

3 3335NDI'I'IN

:15/
ngmﬂmE
30.1250°
-95.1250°




Attachment T-1

Madera Wastewater Treatment Facility




Facility Dimensions &
Facility Features

The facility will employ the complete mix variation of the activated sludge process designed for single
stage nitrification - From the lift station the wastewater will travel through a coarse barscreen then to the
complete mix basin; from the basin the mix-liquor will be transferred to the clarifier where solids will be
settled out and clear water will flow over the weirs then into the chlorine contact basin. The settled solids
will either be transferred to the digester or returned to the headworks.

Phasel-0.0625 MGD
Unit Number of Units Length | Width Height
Clarifier 1 30'Dia 12'
Chloring Contact 1 12' 12 12
Aeration 1 35' 12' 12'
Digester 1 25' 12' 12'
Phasell-0.175 MGD
Unit Number of Units Length | Width Height
Clarifier 1 30'Dia 12'
Chloring Contact 1 12 12 12
Aeration 3 35' 12' 12
Digester 3 25' 12' 12'
Phasell - 0.290 MGD
Unit Number of Units Length | Width Height
30'Dia&1
Clarifier 2 & 28’ Dia 12
Chloring Contact 2 12 12' 12'
Aeration 5 35' 12 12'
Digester 5 25' 12' 12'

e  For short power outages the sewage will be contained in the collection system. The plant features
digesters, chlorinator, and stand-by blowers. The plant is to be maintained and operated by personnel
licensed by the State of Texas.

e  The plant is designed to be maintained without bypassing. Replacement or repair of the interior coating
system is the only maintenance item that would necessitate bypassing and the epoxy system should last
25-30 years.

e  An intruder resistant fence will be placed around the facility.

e A generator will be placed at the facility with automatic transfer switch for power outages



Attachment T-2

Madera Wastewater Treatment Facility




Attachment T-3

Madera Wastewater Treatment Facility




AREA SERVED

PROPOSED WASTEWATER TREATMENT PLANT SITE
WITH BUFFERZONE

PROPOSED DISCHARGE POINT

: =, § ) STEORAWNG

Nerh




Attachment T-4

Madera Wastewater Treatment Facility




SLUDGE PRODUCTION RATES

Phase |
Avg. Daily Flow (MGD) = 0.063
Percent Capacity
100% 75% 50% 25%
. PARAMETERS
Average Daily Flows (MGD) 0.0625 0.046875 0.03125 0.015625
Dimensions & Volume of Digester
Volume = 2,561 cu.ft. = 19,155 gal
CBOD; Removal Influent Concentration = 250 mg/l
Effluent Concentration = 10 mg/l
Net Removal = 240  mg/l
Il. DAILY SLUDGE PRODUCTION
Lbs. BOD; /day Removal 125 94 63 31
Lbs.of Dry Sludge ( using sludge age =30days 39 30 20 10
at 20°C, 0.315 Ibs. Sludge/Ib.BODs removed )
Lbs of Wet Sludge Produced 2,627 1,970 1,314 657
(assume 1.5% solids, Ibs.dry/0.015)
Volume of Wet Sludge Produced 315 236 158 79
{gal/day)'= Ibs. wet /8.34 Ibs/gal
lll. REMOVAL SCHEDULE
Digester (gal) / Vol wet sludge produced = 61 81 122 243

days between empties

Process Loadings

MLSS (mg/l) = 3000
Sludge will stay in the digester, clear liquor will be decanted off the digester and returned to the

process to thicken the wasted solids.

Once the digester is full of thickened solids,the contents will be hauled by the contracted sludge
hauler to one of the approved land application sites.

The sludge hauler will supply sludge hauling manifests showing volumes and concentration of
sludge removed from the plant.



SLUDGE PRODUCTION RATES

|. PARAMETERS
Average Daily Flows (MGD)

Dimensions & Volume of Digester

CBODs; Removal

IIl. DAILY SLUDGE PRODUCTION

Lbs. BOD5; /day Removal

Lbs.of Dry Sludge ( using sludge age =30days
at 20°C, 0.315 Ibs. Sludge/lb.BODs removed )

Lbs of Wet Sludge Produced
(assume 1.5% solids, Ibs.dry/0.015)

Volume of Wet Sludge Produced
(gal/day)'= Ibs. wet /8.34 Ibs/gal

lll. REMOVAL SCHEDULE

Digester (gal) / Vol wet sludge produced =

days between empties

Process Loadings
MLSS (mg/l) = 3000

Phase Il
Avg. Daily Flow (MGD) =

Percent Capacity
100% 75% 50%

0.175 0.13125 0.0875

Volume = 7,682 cuft. =

Influent Concentration =

Effluent Concentration =

Net Removal =
350 263 175
110 83 55

7,356 5,517 3,678

882 662 441

65 87 130

0.175

25%

0.04375

57,464 gal

250 mgl/l
10  mg/l
240  mgl/l

88

28

1,839

221

261

Sludge will stay in the digester, clear liquor will be decanted off the digester and returned to the

process to thicken the wasted solids.

Once the digester is full of thickened solids,the contents will be hauled by the contracted sludge
hauler to one of the approved land application sites.

The sludge hauler will supply sludge hauling manifests showing volumes and concentration of

sludge removed from the plant.



SLUDGE PRODUCTION RATES

. PARAMETERS

Average Daily Flows (MGD)

Dimensions & Volume of Digester

CBODs Removal

1. DAILY SLUDGE PRODUCTION

Lbs. BODs /day Removal

Lbs.of Dry Sludge ( using sludge age =30days
at 20°C, 0.315 lbs. Sludge/lb.BOD5 removed )

Lbs of Wet Sludge Produced
(assume 1.5% solids, Ibs.dry/0.015)

Volume of Wet Sludge Produced
(gal/day)'= Ibs. wet /8.34 Ibs/gal
. REMOVAL SCHEDULE

Digester (gal) / Vol wet sludge produced =
days between empties

Process Loadings
MLSS (mg/l) = 3000

Avg. Daily Flow (MGD)

Phase Il

Percent Capacity

100% 75% 50%
0.29 0.2175 0.145
Volume = 12,804 cu.ft.
Influent Concentration =
Effluent Concentration =
Net Removal =
580 435 290
183 137 91
12,190 9,142 6,095
1462 1096 731
131 175 262

0.290

25%

0.0725

191,548 gal

250 mg/l
10  mgll
240  mg/l

145

46

3,047

365

524

Sludge will stay in the digester, clear liquor will be decanted off the digester and returned to the

process to thicken the wasted solids.

Once the digester is full of thickened solids,the contents will be hauled by the contracted sludge
hauler to one of the approved land application sites.

The sludge hauler will supply sludge hauling manifests showing volumes and concentration of

sludge removed from the plant.



Attachment T-5

Madera Wastewater Treatment Facility




Plant: Madrea Date: 12/15/2024
TCEQ Permit: Pending

To Whom It May Concern:

Mount Houston Road Municipal Utility District, owner of a Waste Water Treatment
Plant (Permit #WQ0011154001) located approximately 1.3 miles northwest of the
intersection of State Highway 249 and Veterans Memorial Drive, Houston, Texas,
and Magna Flow Environmental, owner of the Processing Permit (Permit

#WQ0005023000)

Magna Flow Environmental and Mount Houston Road Municipal Utility District have
entered into a contractual agreement, where Magna Flow Environmental (T.C.E.Q.
Transporter Permit # 21484) will dewater sewage sludge from other waste treatment plants
at the Mount Houston Road Municipal Utility District treatment plant. Dewatered Sludge
will then be disposed of at a T.C.E.Q. permitted disposal site.

Mount Houston Road Municipal Utility District has the capacity to accept sludge from

the above mentioned plant.

Magna Flow Environmental agrees to accept and be responsible for the sludge dewatered
atthe plant. We will maintain responsibility for the life ofthe permit.

PO

President
M. Marlon Ivy & Associates
Operator for MTH MUD

Magna Flow Environmental



Attachment T-6

Madera Wastewater Treatment Facility